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Name of satnple SMART PAINT - WI{ITE MASS
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Wite coated cement board
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Date of receiving

5. Noi goi m6u : coNG TY TNHH SON HOA llIlET
Customer TDS 34, TBD 23. KP Long Binh, Khdnh Binh, Ten Uyen' Binh Duorg
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Test condition Temperatute and humidit! at test lab
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Test result
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Mlng son khong bi ph6ng r6p sau khi
ngam hong nu6c 24 gldl The sotnple
is free from abnormality even when
immersed in water for 24 hours
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